
 

 

 

 
Iron Hill Corporate Center 
4051 Ogletown Road, Suite 300 
Newark, DE 19713 

 
OFFICIAL SEWAGE FACILITIES PLAN 
 
WEST BRADFORD TOWNSHIP 
  
CHESTER COUNTY, PENNSYLVANIA 
 
 
 

 

 

 

 

 

 

 

 

 

Prepared for 

 

West Bradford Township 

1385 Campus Drive 

Downingtown, PA  19335 

 

 

 

 

 

 

Date:  March 2011  Project No.:  20600401.00001 

 



 
Official Sewage Facilities Plan

West Bradford Township, PA

 

 1 

Table of Contents 

            Pages 

 

Executive Summary         ES-1 to ES-3 

 

Chapter I – Previous Sewage Facilities Planning     I-1 to I-4 

 

 A. Introduction        I-1 

 B. Analysis of Wastewater Planning Previously Completed  I-1 to I-3 
[...]
completed in 2006 and is in good condition.  The pumping station is designed to 

convey 192 gpm at 127 feet TDH, which represents a peak flow factor of 4.9 

based on the design flow of 56,250 gallons per day.  A flow meter is located on 

the discharge of this pump station.  Since the current flows are less than the 

design flow even on peak days, the pump station is more than adequate for 

existing conditions.  Also, based on the projected hydraulic loading for the next 5 

years as provided in the 2009 Wasteload Management Report, the design capacity 

of the pump station will not be exceeded in the foreseeable future.   

  

Wastewater from the pump station adjacent to Chestnut Lane is transported 

through a 6” PVC force main directly to Manhole 22 located on a section of 

gravity sewer near the intersection of Romansville Road and Chestnut Lane. All 

of the sewers have been installed within the last few years in accordance with 

Township specifications and are in good condition.     

 

From Manhole 22, the sewers flow by gravity to an influent lift pump station 

located at the treatment facility. This influent lift station, which was completed in 

2006, consists of a precast concrete wet well with duplex submersible sewage 

pumps and a valve box. The influent pump station is in good condition.  This 

pumping station is designed to convey 450 gpm at 45 feet TDH, which represents 

a peak flow factor of 4.4 based on the design flow of 146,500 gallons per day.  

Since the current flows are less than ½ the design flow even on peak days, the 

pump station is more than adequate for existing conditions.  Also, based on the 

projected hydraulic loading for the next 5 years shown in the 2009 Wasteload 

Management Report, the design capacity of the pump station will not be exceeded 

in the foreseeable future.  

 

The Township routinely visits the pump stations as part of the regular operating 

routine.  Maintenance is performed as necessary.  The Township also monitors the 

flows from the pump stations for signs of Infiltration and Inflow in the collection 



III-8 
R:\PA_WBradford\20600401\Admin\Reports\Act537\March 2011\Chapters\Chapter_III.DOC  

system.  Records indicate there are no significant increases of flow during wet 

weather.     

 

The 2009 Wasteload Management Report can be found in Appendix D.  Map III-1 

illustrates the WWTF, service area, and collection and conveyance system. 

 

3. Strasburg Corridor Wastewater Treatment Facility 

 

West Bradford Township was issued Water Quality Management Part II Permit 

No. 1500422 by the Department of Environmental Protection on April 19, 2001.  

Permit Amendment No. 1 was issued on October 2, 2003.  Permit Amendment 

No. 2 was issued on January 24, 2007.  The permit and amendments authorized 

the construction of the WWTF and collection system to serve the Strasburg 

Corridor Sewer Service Area which includes the Village of Marshallton, the 

Tattersall subdivision (including the Hertig Tract), and Broad Run Estates (Welsh 

Tract).  These areas are served by gravity and/or low pressure sewers which 

discharge to the pumping station at the intersection of Broad Run Road and 

Strasburg Road. The pumping station discharges through a force main to the 

Strasburg Corridor WWTF on Telegraph Road.  The WWTF utilizes aerated 

lagoon treatment with disposal of treated effluent via spray irrigation.   

 

Since new development within the service area took place over a period of several 

years, the Strasburg Corridor WWTF was constructed in phases.  The Phase 1 

facilities, which consisted of the aerated and storage lagoons and three spray 

zones, were constructed during 2004 and began operation on January 12, 2005 

when the PADEP authorized use of the headworks and treatment lagoon.  On May 

26, 2005 the PADEP authorized operation of the complete Phase 1 facility for a 

flow of 95,000 gpd.   

 

For Phase 2, three more spray fields were constructed during the summer of 2007 

to reach the design capacity of 135,000 gpd.  Operation of the Phase 2 spray fields 

started with light applications to maintain the cover crop during the summer of 

2008.  Two additional spray fields, Spray Zones 1 and 2, were permitted but have 

not been constructed due to provisions of a settlement agreement.  The overall 

capacity of the spray fields, not including Zones 1 and 2, is 185,000 gpd. 

 

The treatment facility includes an aerated lagoon, two storage lagoons, a filter 

feed pumping station, chemical coagulation, a flocculation chamber, disk 

filtration and disinfection. 

 

A schematic representation of the treatment process is shown in Figure III-3. 

Permitted effluent limits are listed in Table III-5 on Page III-10. 

 

 

 

 



III-9 
R:\PA_WBradford\20600401\Admin\Reports\Act537\March 2011\Chapters\Chapter_III.DOC  

 



III-10 
R:\PA_WBradford\20600401\Admin\Reports\Act537\March 2011\Chapters\Chapter_III.DOC  

Table III-5 

          Strasburg Corridor WWTF Effluent Limits 

Parameter 

Discharge Limitations (mg/l) 

Average 

monthly 

Average 

Weekly 

Instantaneous 

Maximum 

Flow (mgd) 0.135   

CBOD5 25 40 50 

Suspended 

Solids 
30 45 60 

Fecal Coliform 200/100 ml as geometric average 

pH Within 6 to 9 standard units at all times 

 

The WWTF permit also includes requirements for quarterly groundwater 

monitoring.  The 2010 Annual Groundwater Report for this facility evaluated all 

requisite monitoring results and indicated no trends or conditions which pose a 

threat to human health or the environment.    

 

Current users consist primarily of residential development, as summarized in 

Table III-6 below. 

 

            Table III-6 

           Strasburg Corridor WWTF Current Connections  

Development/Area 

Number of Units 

Connected 

Marshallton 191 

Broad Run Estates 29 

Tattersall (includes Heritage Development) 158 

Total 378 

 

The hydraulic loading to this WWTF is monitored with an electromagnetic flow 

meter on the influent pipe in the Control Building. The flow is recorded on a chart 

recorder and by the operator on the daily bench sheet.  The 2009 Wasteload 

Management Report indicated an annual average flow of 49,077 gpd and a three 

consecutive month maximum average flow of 50,264 gpd, well below the 

permitted capacity of 135,000 gpd. 

 

The collection and conveyance system for the Strasburg Corridor Wastewater 

Treatment Facility was constructed as part of private and municipal projects.  

West Bradford Township installed a low pressure sewer system to service the 

Marshallton Village area in 2004.  Developers have built gravity and low pressure 

sewer systems to service the Estates at Broad Run subdivision and the Tattersall 

subdivision.  All of the sewers have been installed within the last few years, thus 

they are new and in good condition.  



III-11 
R:\PA_WBradford\20600401\Admin\Reports\Act537\March 2011\Chapters\Chapter_III.DOC  

All sewers discharge to the pumping station at the intersection of Broad Run Road 

and Strasburg Road.  This pumping station was completed in 2005.   The pumping 

station is designed to convey 350 gpm at 136 feet TDH, which represents a peak 

flow factor of 3.7 based on the treatment plant capacity of 135,000 gallons per 

day.  Since the current flows are less than ½ of the design flow even on peak days, 

the pump station is more than adequate for existing conditions.  Also, based on 

the projected hydraulic loading for the next 5 years as shown in the 2009 

Wasteload Management Report, the design capacity of the pump station will not 

be exceeded in the foreseeable future.   

 

The Township routinely visits the pump station as part of the regular operating 

routine.  Maintenance is performed as necessary.  Since the discharge from this 

pump station is the only source of flow to the Strasburg WWTF, the influent flow 

meter at the WWTF provides an accurate record of the pump station’s output.  

The Township monitors the flows from the pump station for indications of I&I in 

the collection system.  Records indicate there are no significant increases of flow 

during wet weather.     

 

Map III-1 shows the existing sewers, pump station, wastewater treatment facility, 

and service area for the Strasburg Corridor WWTF.  A copy of the 2009 

Wasteload Management Report can be found in Appendix E. 

 

 4. Embreeville Center Wastewater Treatment Plant 

 

The Embreeville WWTP was built in 1920 to serve the Embreeville State Hospital 

Complex, with all existing structures located in West Bradford.  The WWTP is 

physically located on the potion of Embreeville lands located in Newlin Township.  

It owned by the Pennsylvania Department of Public Welfare, and operated by 

Cawley Environmental Services, Incorporated, under (NPDES Permit No. 

PA0029912).  The WWTP discharges to the West Branch of the Brandywine Creek, 

and has a permitted flow of 100,000 gpd, although it is believed that it was approved 

for up to 400,000 gpd in the past.   State operation of the Embreeville complex 

ceased several years ago, and very limited uses are presently active. 

 

The Embreeville plant consists of the following systems: 

 

• Comminutor / Manual Screen 

• Chemical Feed Meter Building 

• Flow Splitter 

• Two Imhoff Tanks 

• Two Trickling Filters 

• Two Secondary Settling Tanks 

• UV Disinfection Building  

• Control Building 

• Sludge Drying Beds (out of service and not useable) 

• Generator Building 



III-12 
R:\PA_WBradford\20600401\Admin\Reports\Act537\March 2011\Chapters\Chapter_III.DOC  

The flow process through the plant is described below and illustrated on Figure 

III-4. 

 

The flow enters the plant through the comminutor chamber and flows under the 

chemical feed building where ferric chloride is added to the waste stream.  The 

flow then proceeds to a flow splitter that divides the flow between the east and 

west trains of the wastewater plant.  Each train diverts the flow to an Imhoff tank 

for solids reduction and removal then to a trickling filter for BOD treatment.  The 

flow then enters a secondary settling tank for further solids removal.  Sludge is 

recirculated to the splitter to assist in feeding the trickling filters. At this point in 

the system, the flow merges to a single pipe prior to the UV disinfection system 

and discharge to the stream. The sludge drying beds are designed to receive 

sludge from the Imhoff and secondary tanks for dewatering. The facility has a 

back-up generator for use during power outages.   

 

The facility is currently permitted for a hydraulic loading of 0.1MGD.  The permit 

does not provide an organic loading limit.  It is believed that the plant was 

permitted for a higher flow, perhaps up to 0.4 MGD, in the past.  However, it is 

anticipated that a significant upgrade could be required to increase the permitted 

flow to previous capacity levels.  

 

A site visit conducted in 2006 indicated the following conditions for WWTP 

components:  

 

Comminutor/Bar Screen - The comminutor is in a concrete chamber with a 

by-pass channel and a manual bar screen.  There are signs of surcharge in 

the chamber and overflow into the manual bar screen area.  The comminutor 

was operating at the time of the visit. 

 

Chemical Feed Building Meter House - The chemical feed building is a 

brick and concrete structure that houses the chemical storage tank and 

chemical feed pumps.  Previously a flow meter was installed in this 

building.  Although the flow meter equipment is still located there, it is not 

in use and has been replaced by an effluent flow meter.  At the time of 

inspection, the chemical feed equipment was not in service and out for 

repair.  Both the ferric chloride storage containment and the building were in 

need of repair. 

 

Flow Splitter - The structure seems to be sound.  The railing and grating is 

in need of repair. 

 

 

 

 



III-13 
R:\PA_WBradford\20600401\Admin\Reports\Act537\March 2011\Chapters\Chapter_III.DOC  

 
 



III-14 
R:\PA_WBradford\20600401\Admin\Reports\Act537\March 2011\Chapters\Chapter_III.DOC  

Imhoff Tanks - The concrete structures of the Imhoff tanks appear to be 

sound, although the tanks are primarily below grade and not visible for 

detailed observation.  The wooden weir structures are in need of repair.  The 

sludge removal system is not operating on either tank.  Sludge is removed 

by tank truck.  The scum channels are in need of cleaning.  Based on 

dimensions taken from design drawings and using an overflow rate of 600 

gpd/ sq. ft., the two tanks could accommodate up to 600,000 gpd of flow if 

the necessary repairs were made. 

 

Trickling Filters - The concrete structures appear to have been repaired on 

several occasions and are in need of repair at this time.  The distribution 

arms seem to operate satisfactorily and distribute the flow evenly. The filter 

media seems adequate although there is minimal film growth on either filter.  

The discharge channel is in need of cleaning and has some accumulated 

solids and algae.  At a loading rate of 50 gpd/sq. ft., the two trickling filters 

could treat approximately 440,000 gpd of flow. 

 

Secondary Settling Tanks - The concrete structures appear to be sound.  

However, the sludge collection and removal system is not working and is in 

need of repair.  Also the wooden weir structures are in need of repair.  Water 

was present in both tanks although it was not readily evident if both were 

actually operating.  It appears from the design drawings that the 

combination of both tanks would accommodate 400,000 gpd of flow if they 

could be restored to an operable condition. 

 

UV Building - The UV building is structurally sound.  However, the lower 

level of the building where the UV chamber is located is flooded with 

standing water.  A temporary pump was set up to dewater the chamber at the 

time of the visit.  A permanent sump pump is needed.  The UV light bank is 

in need of repairs.  The cover was not in place and several light banks were 

not operational.  The hour meters on the UV controller need to be repaired. 

 

The effluent flow meter is located after the UV chamber.  The primary 

device for flow measurement is a flume, with an ultrasonic sensor for 

monitoring the water level in the flume.  The controls are located in the 

upper level of the building. 

 

Control Building - The control building is a brick structure.  The vegetation 

is grown up around the building and it is in need of maintenance.  The 

recirculation pumps inside the structure are also in need of repair and 

maintenance. 

 

Sludge Drying Beds - The sludge drying beds are out of service.  They have 

been overgrown with weeds and the sludge piping has been removed. 

 



III-15 
R:\PA_WBradford\20600401\Admin\Reports\Act537\March 2011\Chapters\Chapter_III.DOC  

Generator Building - The generator building is a wooden shed-like structure 

with no foundation.  Vegetation has taken over the area and when the door 

was disturbed, many bees came out of the structure.  The inside of the 

building could not be inspected. 

 

During the site visit, the operations log was reviewed and had very little data on 

the plant performance.  The operator of the facility, Cawley Environmental 

Services, Inc. was contacted and they provided operational data for January 2005 

through June 2006.  This information was briefly reviewed and only one violation 

of Total Suspended Solids was noted.  The average flow for this period was 

approximately 50,000 gpd, although the daily flow ranged from 8,500 gpd to 

131,800 gpd.  Widely fluctuating flows can be indicative of an I&I problem in the 

collection system, although this condition has not been verified for the 

Embreeville system.  In general, the information provided by the operator 